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Please order the parts with a part number.

Item Parts No. Description I/C Qty N/O Sales Purch. Note

001 911107-6 PAN HEAD SCREW M4X8 2

002 284046-6 REAR COVER 1

003 911126-2 PAN HEAD SCREW M4X16 4

004 156464-7 MOTOR REAR HOUSING 1

    C10 643603-3 BRUSH HOLDER 6-10 2

    C20 913206-0 SET SCREW M5X8 2

    D10 INC. 47

005 681001-3 INSULATION WASHER 2

006B_ 181030-1 CARBON BRUSH CB-100 1

007 643600-9 BRUSH HOLDER CAP 6-10 2

008 271226-3 KNOB 50 1

009 811552-4 NAME PLATE 1600 1

010 953106-2 RIVET 0-5 4

011 941251-5 FLAT WASHER 10 1

012-1 911285-2 PAN HEAD SCREW M5X60 O 2

013C_ 523014-7 FIELD ASS'Y 220V 1

    C10 654019-7 RING TERMINAL 2

014-1 265012-2 + PAN HEAD SCREW M5X55 S 1

016 312013-2 CHIP COVER 1

017 251609-3 HEX. FLANGE HEAD BOLT M6X17 6

018 345002-2 DRUM PLATE 2 *

018-1 187677-9 DRUM PLATE SET O 1

019 251212-0 + FLAT HEAD SCREW M5X13 4

020 263002-9 RUBBER PIN 4 4

021 161003-0 DRUM 1

022 213051-6 DUST SEAL 10 1

023 211066-7 BALL BEARING 6200LLB 1

024 222004-4 V-PULLEY 5-25 1

025 911121-2 PAN HEAD SCREW M4X14 4

026 156959-0 DRUM HOUSING 1

    D10 INC. 28

027 253935-6 PRELOAD WASHER 14 1

028 263002-9 RUBBER PIN 4 1

029 211056-0 BALL BEARING 629LLB 1 *

029-1 210042-8 BALL BEARING 629LLB O 1

030 213052-4 DUST SEAL 9 1

031 312014-0 FRONT BASE 1

032 421003-5 RUBBER PACKING 1

033 231001-9 COMPRESSION SPRING 17 1

034A_ 682503-2 CORD GUARD 8-90 1

035S_ 692273-5 POWER SUPPLY CORD 1.0-3-5.0 1

036A1 687052-4 STRAIN RELIEF X 1

037-1 911123-8 PAN HEAD SCREW M4X14 O 2 *

037-2 911133-5 PAN HEAD SCREW M4X18 X 2

039-1 651016-4 SWITCH HPAHR2-2 O 1

040 911106-8 PAN HEAD SCREW M4X8 1

041 312009-3 HANDLE COVER 1 *

041-1 316566-3 HANDLE COVER X 1



Model No. 1600  POWER PLANER  80MM

Print Date 05/10/2016

Page 2 / 2

Please order the parts with a part number.

Item Parts No. Description I/C Qty N/O Sales Purch. Note

042 912156-6 COUNTERSUNK HEAD SCREW M4X30 3

043 241002-9 FAN 75 1

044C1 513015-3 ARMATURE ASS'Y 220V 1

    D10 INC. 43,45,59

045 213052-4 DUST SEAL 9 1

046 211056-0 BALL BEARING 629LLB 1 *

046-1 210042-8 BALL BEARING 629LLB O 1

047 263002-9 RUBBER PIN 4 1

048 253935-6 PRELOAD WASHER 14 1

049 312008-5 BAFFLE COVER 1

050 951063-8 SPRING PIN 3-16 2

051 156507-5 MAIN FRAME 1 *

    C10 812002-2 SCALE PLATE 1 *

    C20 953106-2 RIVET 0-5 2 *

    D10 INC. 20 *

051-1 159688-4 MAIN FRAME COMPLETE S 1

    C10 812002-2 SCALE PLATE 1

    C20 953106-2 RIVET 0-5 2

    D10 INC. 20

052 263002-9 RUBBER PIN 4 1

053 222003-6 V-PULLEY 5-25L 1

054 225002-7 POLY V-BELT 5-258 1

055 343225-6 BELT COVER 1

056 911156-3 PAN HEAD SCREW M4X30 2

057 911136-9 PAN HEAD SCREW M4X20 4

058 152193-0 BRACKET COMPLETE 1

    D10 INC. 52

059 211066-7 BALL BEARING 6200LLB 1

400-1 265709-3 SCREW M5X32 O 1

401 123007-0 SHARPENING HOLDER ASS'Y 1

    D10 INC.400

403 793001-2 PLANER BLADE 80 1

406 762001-3 TRIANGULAR RULE 1

408 782209-3 SOCKET WRENCH 9 1

409-2 182109-1 STEEL CARRYING CASE O 1 *

409-3 182109-1 STEEL CARRYING CASE O 1

411 442200-0 ANTI CORROSION PAPER 1


